


Prescribing information

• BNF
• Palliative Care Formulary

• The NHS Highland Formulary contains 
prescribing information and symptom 
control guidelines:

http://www.nhshighland.scot.nhs.uk/Publications/Documents/
Guidelines/formulary/highland%20formulary.pdf.













The only way to ‘see’ the total calcium is 
by mathematically adding the missing 

albumin. Now we see that the total would 
be higher if the albumin was normal







Clinical features of hypercalcaemia are non-specific

Anorexia
Nausea
Constipation

No symptoms

Drowsiness
Vomiting
Polyuria
Thirst

Delirium
Coma
Death

Increasing calcium level
Rapidity of onset of hypercalcaemia

Worsening 
features



Pathophysiology of nausea and vomiting







Metoclopramide: ORAL 10mg 8-hourly; PARENTERAL 30mg/24h csci*

Levomepromazine: ORAL 3mg 12-hourly; PARENTERAL 12.5-25mg csci#*

Haloperidol: ORAL 0.5-1.5mg daily or twice daily; PARENTERAL 1.25 – 2.5mg csci#*

Common doses

Cyclizine: ORAL 50mg 8-hourly; PARENTERAL 150mg csci*

Cinnarizine: ORAL 15-30mg 8-hourly

Hyoscine hydrobromide: TRANSDERMAL Scopoderm patch 1mg over 72h

Ondansetron: ORAL 4-8mg 12-hourly; PARENTERAL  4-8mg iv#

*Continuous SubCutaneous Infusion
#Bolus injection







Think about what drugs would be 
appropriate for the following specific 

circumstances

1. Gastric stasis

2. Where sedation is appropriate

3. Raised intracranial pressure

4. Movement related sickness

5. Intestinal obstruction
(And what non-drug intervention might help a patient with 
intestinal obstruction?)



Route of drug administration

What goes down ...

...Will probably come up

Use the parenteral route until 
sickness is controlled and the patient 

can eat and drink again


